

## TEST REPORT

THE THREE TOUCH ASIA PACIFIC CO., LTD.  
56/23 Serathai Rd, Ramintha, Kannayao  
Bangkok 10230  
Tel. 0 2379 9065 Fax. 0 2379 9070



FAO: Nuttawan

REPORT OF TESTS ON TILES

Your Reference TILE: GA-GRANITO ANTIQUE  
Colour/Details: Blezz-GA  
Article Number: -  
MTEC Samples 1400615 - 1400625

Date Reported	04-04-2014	Order/Job No.	TL14-0020/1
Date Received	03-03-2014	Dates of Test	19-03-2014 to 20-03-2014

**DETERMINATION OF RESISTANCE TO SURFACE ABRASION FOR GLAZED TILES**  
ISO 10545-7: 1996 / TIS 2398-7: 2553

**Test Specimens**

Eleven test specimens are required. In addition, eight test specimens are required for the visual assessment.

**Results**

**Surface Abrasion Resistance**

Abrasion stage; Failure visible at revolutions: 600  
Class: 2

**End of Test Report**

Savitree Kongkeatvanit  
Authorised Signatory